RB6070-NS01A-03

IGIRSE R % 4 B &£

Real Speed Engineering

INSTALLATION MANUAL

FWFIIIFJ—ARIVR—2RI b

FULL TITANIUM EXHAUST COMPONENT

ET=] HE R35 GT-R VR38DETT
APPLICATION NISSAN R35 GT-R VR38DETT
mE

PART NUMBER RBB070-NSO1A

B / INDEX

( \
P2 HARE
P9 English

COENIH R BEB BV EIFVREE, £2EHHNEITETNVET,
CEARICCOFHBAEZ JBFTRAHDIZIE LBELIZE,
BFRAHHIROIAR LI CEDE BB IHEATCRUTRE L TKIEE W,

SEAZICENM TVSEREIAITMISFOTIZE,
BEBEX-H-DORITIZDEMEBSNIVE(CRDET , ABLEDETHELKZEL,

NERMERCLOEHRNEUIBA, BHTREEZEVNREIOT,
HEPCHT T HETZE,

ARFEIERR TERDH 3 2SN BB A (EAREZ M T BERABELIZE V.

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle
when installing this product.

Please note that inappropriate installation/use of this product will be at the owner's own
risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




3= ==

II =

ARERIEEYFIFICEEL. MAREEZRYRTDHELHY T,

2B L E THEERICTHEEZTHE>TLESL,
AEGZORMYFITIEEHNDINEEZT-EELH., BEODEHEEETERBLTLESL,
BEEBLUAANDEFITIEPOHLLES N, REZZHETLIEALHY FT .
RYFITORIE, @G ITE, REEFFRALLENE, FAICOEAYEKRTT,

AEGORYFHFRFIOPUELY, TFV—X NEDHBENAATKETHEERLTLEEZL,

BBEREICEYERDKIE - KKHEEC HEREMRL. & - BQERAEENB LS
BEINAHE=-0, HABHBEOIRY I XHERICITo TSI,

s OF

pul

HNENBEHRE toonssusrfioclans CRRES,

A — A -

©) @

Xt v K/ RH Xt Sw K/\47 LH

R = |1 BEEE=E |1

BEmZE |RB6070-NSO1A-02 BHEmE |RB6070-NSO1A-01
® @

oA —aL v 32— ‘e

B AT B AL LT A

Rz =E |1 BEEE=E |1

BHEm#E |RB6070-NSO1A-03 BHEmE |RB6070-NSO1A-04
@ Wil

Xt AALINA T B

FiRE=E |1

BE&ZE |RB6070-NSO1A-05
® @

A ¥ ¥4 L y—LH & H+4 LY —RH

FiRE=E |1 BEEE=E |1

B E&ZE |RB6070-NSO01A-06 BHE&E |RB6070-NSO1A-07




-

©),
RIZ—T4=vov— RIZ—=T4=yv—
ki Ya—+k A avy
EiRHE (2 EtE%E |2
#5 5% |RB6070-NSOTA—09 5 5% |RB6070-NSOTA08
: Q)
FALoF—no R FALoF—NT R
ki LH1 ok LH2
EiR#EE |1 EtE%E |1
# 5 5% |RB6070-NSOTA-10 5 5% |RB6070-NSOTA-T]
®@ ®
ALY —N2 R A LU=k
ok RH1 ok RH2
EiR#E |1 EtEE |1
5 5% |RB6070-NSOTA-12 5 5% |RB6070-NSOTA13
=
®
ALY —NIUF
X 2L X
EiE#E (4 EtEE |2
HEamm#% |[PB609B-SBROT B 5% |PB6150-FGKOT
@
2™ 25>oF vk Mo £ ¥R IS5+ k M8
FIEHE |4 FHERE |4
o [PBO1SO-FNTO2 85 5% |PB6150-FNTOT
:
2 AFE =T34 2 Iy v —
FUEHE || FHAHE ||
Hohm%E |PB6T50-0SBOT BEGH%E |PB6150-CUNO]




@ B @
2 252 URILE M8 2% Mg — b
FiEHE |4 FEHE ||
Hamm#% [PB6150-FBIOT B 5 5% |PB6150-TIS01
@ _ @ -
27 55 I E 104112 2 55 IR F 198
EiEE (2 EtE%E |8
HEom#E [PB6150-MCBO4 B 5 5% |PB6150-MCBOT
 ant V7 =7 =
[< _mnnli-seize A "T‘"Vy Real Speed Engineering
@ ®
2 FoFI—X 2% RSE RTvh—
EiR#E |1 EtEE |2
# 5 5% |PB6150-BSP02 5 5% |RJI06A_0000A

ERICHUERRTEE nuad-zrassscy.

B IO UBHBIE—RK B LLYLUT BATULARTAYN—
B JAVY—YMRE— W EEEEE

1. IEET¥YV—-X FOEDAHL

CCTRETIDEBBAFIRTY . EMOFHMUMRBESEL. DT EREEEEZSHMLTILSL,

NYT)—DIAFRAHFERYNT,
202 o ORN—ASSYZERY 59,
JO0Y FFTJa—H—EBmMYHNT,
JF7T71—H—ASSYZERY 4T,

Y7 IRo— (A7) ZRYHNT,
YITI5—FmMYNT,

A URITS—FERYNT,

A S o e




2. RSEFIWFFVIFV =X PIVKR—=RY FOBDFIF

(ERADOEEMER]) FEOHBLDEREFRIETRNOEY TY,

<HEFEASMEMOHTF LY >

D= v F/3A TRH @[xI5—F4=vix—nry

Q|5 v ksiA FIH B|¥I75—F14=vir—va—+t
Bltvs—aLva—i47F WY1 Loy —iy KF5/8—

@A A 184 TA Bl IS CHR Y

®| A A 2134 TB 52+ sy b MO [34.3~39.2N - m (3.5~4. Okgf-m)]
®|y4 Loy—LH D|AFE Y —TS5%4 [40.0~50.0N - m (4. 1~5. Tkgf-m)]
@|%4 L 2H—RH BT v+

@4 Loy—/ o FLHI 250 R M8

QY4 Loy—siy FLH2 @752 F vk M8 [20.0~28.0N - m (2.0~2. 9kgf-m)]
H4 L 2Y—> RRHI D5 FN R 104-112  [25. ON. m (2. 6kgf-m) ]

@|H 4 L oYg—i8> FRH2 @25 TN R 79-85 [25. ON.m(2. 6kgf-m) ]

P

XERICE D INSEACIEREEHEPEABZHLT S50, FROTUVFI—XEEBHLTFI,




(%55 FIE]

1. €22 —aL98—I12950 TN R19-85%EE L. T v K/« FLH/RHIZEZRA D,
A\ TS5 ST —F S TLHRHERRBL T EE L,
X v R84 JRH BTED) /LH BTEO) . £v4—aLv 45— BEG) .
5527 R19-85 (RTH22) #HEALTL AL,
2. FIE1THAI T v K/5A FASSY MR 28— 4 (TERY {13,

¥ I R/ FASSY (EEFIEN) . 7S5V HRYy + (RIED) .
25004+ MO (RIE®) #FEALTLESL,

6 FLo] BT v M0 (BTE®) AL [34.3~39. 2N - m(3. 5~4. Okgf-m) ]
3. AL UL TANZYIS TN F104-112Z8 L. v K784 FASSYIZZ AL & R
IXY—XMNUH—ZEET S,
A\ 5L ASSYDTLRT—H AETIZC 5L S LTLESL,
X A4 L84 TA BIED) . 45> TNy F104-112 (FTE21) £EALTESL,

4, AL INALTBIZHS TN R104-112%8 L. A A 2i8A FAIZEZ LAL,
A\ £552 T80 F104-11213/84 ThHib LB < R £ TRED LT S0,
X A4 U134 TB (BIEG) . 5> TRy F104-112 (BTE21) £EALT EEL,

5, A LYY —LH/RHIZO S TR FT9-85F@E L. A A XA TBIZE LAL,

A\ S LU ASSYDTLRT— O RETFIZEDESIZLTLEE,
Fto. RISUTNY REHA Lo —hd LB BEETRAED LTI LS,
EROHADRIEES Cl-t. BDTIBLULTHEEFTA T,

X YA LUY—LH (BIE®) . Y1 LY —RH BIE®D) . 45> F/82 K19-85 (BiE22) %
FERALTESL,
6. £ 4 LY —s > FLHI/LH2, RH1/RH2IZH 4 L oY —/\Y K5 /\—ZFEB Y 1.
BA LB EDHRNES CEBLAND, BYIVT 42T TS5y MZBRYHIHT B,
O\ BHALUY—NY FDT—F U ERREL, BTAYOREBICRYHIFEFE>TIESL,

X YA Loy —/\2 FLHT (BTE®) . LH2 (AGTE®@) . RH1 (FIEG) . RH2 (RTE) .
YA LU= FS1— FIEB®) . 72502+ y M8 (RTE®) .
25 2THRIL M8 (RTE®@) HFERALTLLESL,

1. UF7NoN— (AT) #EET 5,

8. ¥IS—TJ4=wiv—I2HSUTNYR19-85%@EL. OVS #EmHAANIZ.
va— bEEmMIICELAT,

O\ REOXFEMNELIZED L SIZLTLEEL,
YFZRUR—EDI YT VAR, REHLEERER LTTSL, (TRASE)

A %gmbf—é




10.

11.

12.

13.

14.
15.
16.

17.

JAVRFIa—Y— UTTFIa—F—EREEL. KW UT S RORRETHS.,

B L TOREMAGZTAE. FINSIEICKEDEITS, BT I2EMRNHIESIL.

BERDWERAERETHE S,

AFE oY —FWYFITHRWNGE, FBO TSV, A7y vy EZWMY T3,
XANFEUH—T55 HIEQ) [ H7viy FIEG) #HEALTLESL,

AL TETOAV T Ia—H— UFT72—H -0V VT I VANENERIC
HTERDOMES— FEBEHGERES[CY > THY F1F 5,

TRESZEITRIS— T4 9o —TRIZHE TV IIZTA4 YY) T %1745, (TRBSHR)
A TAXULT IS TNRY FORERRISTRE ST EEN,

B 74vU>s

JAY T I —HY—FEET S,
7T 71— —%EET D,
JOY R ORN—ASSYEEET B,

Ny T)——InFEERT D,

: - —

4E;a

BHREHEDI VTS VAP, THEOBVWEEHERL THOERFOEITOTLESLY,

e, EREREICKYTSBIVTIUORANELALVGESIE. TFY—X Y Z/R—ILK -
TAYEFa—TOMYFFFRIL FEKEBLHEEICED. KRROEFI VTSI UOREERLI-E.
AKiFHLTLESLY,

AbL—=bRAL FITHE R ENTBE LI-RETHERT S L, FROBRITORRELZY ET,

Wit E. DFREZT > TS,

HEE - FARKRIZEY. AISRKICRENESTREELAHY £9,

WEIZIE L, EEXEETO>OTT I,



3. b {FiFiEDnE:R

EWMIZFiELGELD, BEERT S,
IVOUEREIL, 74 R T 5#2500rpmiEEE THERE LIF. EEEN LGOI ERT S,
HEEZETL. BERACEETNRVAERT S,

= &

FELH S ERADM@MABRIGEL . BMEQRRER S0, BRIFEEITTo>TLEEL,
BRRENAHLE. HEOETOHIARICLSFEEEIRELELY ., BIRTT,
ETHICEEZRLLBEFESLICETERILEL, BRET TSI,
ZTOEBETEEZTSHEE. IXV—R M RTLRTRICAZRKETIT>TLEEL,

MAROREENMELCTVDERIF. TUOUEBRBETS. EMEXBICBELZEEL.
BRI TS,

VAN -

B ARZEBELER, ERARICE - TRI VO UBRICKELEELHLBENHYET,
KERE o008y TA VT EHRL, BEICELTENSDBEY T4 VT ETo>TLESL,

IIIII[ Lo




A CAUTION

M Installation should be carried out by 2 or more persons as fine adjustments will need to be
made during the process

B This product should be installed by trained professionals in a well-equipped workshop.
W Only install this product on the specified vehicles to avoid product and/or engine damage.

W When installing, use the appropriate tools and safety gear to avoid injury.

A WARNING

M This product is to be installed only when both the engine and engine bay are cold.

W Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage.

KlT CONTENTS Check to ensure all the following items are included in this kit.

A —7 A =7

® @

Part MID PIPE RH Part MID PIPE LH

Quantity |1 Quantity |1

Part No. |RB6070-NSO1A-02 Part No. |[RB6070-NS01A-01
® @

Part Y PIPE Part MAIN PIPE A

Quantity |1 Quantity |1

Part No. |RB6070-NSO1A-03 Part No. |[RB6070-NSO01A-04
@ Wil I

Part MAIN PIPE B

Quantity |1

Part No. |RB6070-NSO1A-05

0

®| [J[ @

Part SILENCER LH Part SILENCER RH

Quantity |1 Quantity |1

Part No. |RB6070-NSO1A-06 Part No. |[RB6070-NSO01A-07




B ©
Part EXHAUST TIP SHORT Part EXHAUST TIP LONG
Quantity |2 Quantity |2
Part No. |RB6070-NSO1A-09 Part No. |RB6070-NSO1A-08
: : D) :
Part SILENCER BAND LH1 Part SILENCER BAND LH2
Quantity |1 Quantity |1
Part No. |RB6070-NSO1A-10 Part No. |RB6070-NSO1A-11
® : ® :
Part SILENCER BAND RH1 Part SILENCER BAND RH2
Quantity |1 Quantity |1
Part No. |RB6070-NSO1A-12 Part No. |RB6070-NSO1A-13
e ——— |
®
Part SILENCER BAND RUBBER Part FLANGE GASKET
Quantity |4 Quantity |2
Part No. |PB609B-SBRO1 Part No. |PB6150-FGKO1
W)
Part FLANGE NUT M10 Part FLANGE NUT M8
Quantity |4 Quantity |4
Part No. |PB6150-FNT02 Part No. |PB6150-FNTO1
:
Part AF SENSOR PLUG Part COPPER WASHER M18
Quantity |1 Quantity |1
Part No. |PB6150-0SBO1 Part No. |PB6150-CUWO1

10




D)o

@ @
THERMAL INSULATION
Part FLANGE BOLT M8 Part SHEET
Quantity |4 Quantity |1
Part No. |PB6150-FBTO1 Part No. [PB6150-TIS01

Part CLAMP BAND 104-112 Part CLAMP BAND 79-85

Quantity |2 Quantity |8

Part No. |PB6150-MCB04 Part No. |PB6150-MCBO1
e ERSE
% £ "!f""( Real Speed Engineering

) ®

Part ANTI-SEIZE Part RSE STICKER

Quantity |1 Quantity |2

Part No. |PB6150-BSP02 Part No. |RJ106A-0000A

REQU'RED TOOLS The following tools are required for installation.

B General engine maintenance tools W Torque wrench

W Wire twister W Stainless steel wi M Service manual

REMOVING THE STOCK EXHAUST ASSEMBLY

This manual only provides basic instructions. For more details please refer to the vehicle's
official factory service manual.

Disconnect the vehicle' s negative battery terminal.

Remove the front cross bar assembly.

Remove the front diffuser.

Remove the rear diffuser assembly.

Remove the rear lower bumper (valance).

Remove the secondary catalytic converters.

N o gk M~

Remove the main pipe.

11




2. INSTALLING THE TITANIUM EXHAUST COMPONENT

[Illustration of the mounting positions for each component]
The installation/positioning of the supplied components are as shown below.

<Included components & torque specs >

DIMID PIPE LH (D[EXHAUST TIP LONG

(QIMID PIPE RH (3EXHAUST TIP SHORT

Q|Y PIPE SILENCER BAND RUBBER

@|MAIN PIPE A (D[FLANGE GASKET

®|MAIN PIPE B FLANGE NUT M10 [34.3~39.2N -m (3.5~4. Okgf-m)]
®|SILENCER LH (D|A/F SENSOR PLUG [40.0~50.0N - m (4. 1~5. Tkgf-m)]
@|SILENCER RH COPPER WASHER

SILENCER BAND LH1 FLANGE BOLT M8

(Q|SILENCER BAND LH2 QD[FLANGE NUT M8 [20.0~28.0N - m (2.0~2. 9kgf-m)]
SILENCER BAND RH1 @D[CLAMP BAND 104-112 [25.ON. m(2. 6kgf-m)]
@)|SILENCER BAND RH2 @[CLAMP BAND  79-85 [25.ON.m(2. 6kgf-m)]

Apply the Anti-Seize (included) to the parts which will be exposed to high temperatures.
This helps prevent the parts from sticking and/or becoming seized.

12




[INSTALLATION PROCESS]

. Attach the CLAMP BAND 79-85 to the Y PIPE and slide onto both MID PIPE LH and RH.
A Check for LH and RH markings on the flange.

3% Components used: MID PIPE RH (@ on previous page) / LH (@ on previous page),
Y PIPE (® on previous page), CLAMP BAND 79-85 (22 on previous page).

. Attach the MID PIPE ASSEMBLY from the previous step (1.) to the catalytic converter.

3 Components used: MID PIPE ASSEMBLY (from step 1.), FLANGE GASKET (d% on previous page),
FLANGE NUT M10 (G® on previous page).

[Torque Specs)] Included M10 nut (@on previous page)
[34.3~39.2N - m(3.5~4.0kgf-m)] - for this location.

. Attach the CLAMP BAND 104-112 to MAIN PIPE A and slide onto the MID PIPE ASSEMBLY.
Then install onto the EXHAUST HANGER(S).
A Ensure that the embossing on the SILENCER ASSEMBLY is facing downwards.

3% Components used: MAINPIPE A (@ on previous page),
CLAMP BAND104-112 (21 on previous page).

. Attach the CLAMP BAND 104-112 to MAIN PIPE B and slide onto MAIN PIPE A.
A The CLAMP BANDS should be loose enough to allow the pipes to move a little.

3 Components used: MAIN PIPE B (® on previous page),
CLAMP BAND 104-112 (21 on previous page).

. Attach the CLAMP BAND 79-85 to SILENCER LH and RH then slide onto MAIN PIPE B.

A Ensure that the embossing on the SILENCER ASSEMBLY is facing downwards.
The CLAMP BANDS should be loose enough to allow the pipes to move a little.
Instal lation should be carried out by 2 or more persons to prevent damage to the
components and/or the vehicle.

3% Components used: SILENCER LH (® on previous page) , SILENCER RH (@ on previous page),
CLAMP BAND 79-85 (22 on previous page).

. Attach the SILENCER BAND RUBBER to each of the SILENCER BANDS (LH1, LH2, RH1 and RH2).
Then attach the mounting brackets whilst taking extra care not to damage/scratch the SILENCER.

A Check the markings on each SILENCER BAND to ensure the correct one is being used.

3% Components used: SILENCER BAND LH1 (® on previous page), LH2 (©® on previous page),
RH1 (@ on previous page), RH2 (@ on previous page),
SILENCER BAND RUBBER (@ on previous page), FLANGE NUT M8 (49 on previous page) |,
FLANGE BOLT M8 (@ on previous page).

. Attach the rear lower bumper (valance).

13



8. Attach the CLAMP BAND 79-85 to the EXHAUST TIPs (LONG and SHORT) then install onto the
inner and outer exhaust exits respectively

zf}s Ensure the RSE logo is facing upwards
Check for clearance issues with the rear
lower bumper (valance) and ensure
the EXHAUST TIPS protrude the correct
amount (see diagram).

9. Loosely fit the front and rear diffusers then check to make sure there are no clearance issues

10 If there are no clearance issues, tighten down the nuts/bolts in order starting at the front
If there are clearance issues, make the necessary adjustments and repeat the process
11 When not using an A/F sensor, install the supplied A/F SENSOR PLUG and COPPER WASHER
3% Components used: A/F SENSOR PLUG (0D on previous page) , COPPER WASHER
(@® on previous page).

12 Where there is limited clearance between the MAIN PIPE, FRONT DIFFUSER and REAR DIFFUSER

13 Wire together the hooks on the underside of the EXHAUST TIPS. (see diagram)

lf}; Take extra care to ensure this process is
carried out correctly

Wire together

14. Attach the front diffuser.
15. Attach the rear diffuser.
16. Attach the front cross bar assembly

17. Attach the negative battery terminal.

A CAUTION

B Ensure sufficient clearance and correct fitment has been achieved before tightening down the nuts
and bolts completely. In some cases, there may be insufficient clearance due to differences in
vehicle specification. In such a case, loosen the bolts on the catalytic converter and exhaust
manifold then adjust the positioning until sufficient clearance is achieved before re-tightening

down all the bolts

W 0il or other debris on the straight pipe can lead to blemishes and/or burn marks.
Ensure that these are wiped clean after installation is complete

W Depending on the application/use, additional thermal insulation may be required to prevent heat
damage to surrounding components

14



3. INSTALLATION VERIFICATION

1. Check to ensure the product is fitted correctly.
2. Start the engine and rev to 2500rpm to check for any abnormal sounds.

3. Test drive the vehicle and check for abnormal sounds and/or loose parts.

A WARNING

W Be thorough when performing checks as incorrect fitment or loose parts can result in reduced
performance and/or damage to other surrounding parts and components.

B Exhaust leaks not only reduce performance but can also be a health hazard and should be addressed
immediately.

B When using the vehicle, if there are any abnormalities, stop the vehicle immediately and check
for faults.

M Ensure the engine and/or engine bay is cool before attempting any repairs.

W Should any problems arise, do not restart the engine. Consult a trained professional
and follow their instructions.

/\ cauTion

W Once the product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

15




RS E

Real Speed Engineering

T252-0002 &) R H/IMAR2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

CORMICEATIBHVGDO R LEEFTHRLIWELET,
BXREE : B~ (MFEA - EERE - FRFMAEZDEL)
10:00~12:00 / 13:00~17: 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00/ 13:00~17 : 00

16



